4. Environmental Setting, Impacts, and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

4.3 Surface Water Hydrology and Water Quality

Sections

4.3.1 Setting
4.3.2 Regulatory Framework
4.3.3 Impacts and Mitigation Measures

Figures

Tables

4.3-1 Surface Water Resources in the Project Area
4.3-2 Flood Hazards in the Project Area

4.3-3 Areas Subject to Sea Level Rise in the Project
Area

4.3-4 lllustrations of Trajectory and
Behavior of a Plume Discharge

4.3-5 Extent of the Brine-only Plume Based on
Average (Chronic) Salinity Levels Above
Ambient

4.3-6 Extent of the Brine-only Plume Based on Peak
(Acute) Salinity Levels Above Ambient

4.3-1 303(d) List of Impaired Water Bodies in the Project
[...]
plume with relatively low mixing within the ZID. Similarly, as discussed previously, there was no
exceedance in ammonia under the brine-with-low-(0.25-MGD)-wastewater discharge scenario,
where despite the relatively low ocean mixing within the ZID, the ammonia concentration in the
discharge was less because the wastewater formed a smaller fraction of the overall discharge.3®

33 This is particularly applicable to the constituents which had higher concentrations in the source water than in the
wastewater.

34 Concentration of PCBs (0.00012 ug/L) was the same as that under the study with 120 open ports.

35 Ammonia was reported at 36,400 pg/L in the wastewater. There was no data available for ammonia under
CCLEAN. The well data included ammonia and it was not detected at a method reporting limit of 50 pg/L. As
discussed above, due to the undetected value, the method reporting limit was used as the concentration of ammonia

CalAm Monterey Peninsula Water Supply Project 4.3-72 April 2015
Draft EIR



4. Environmental Setting, Impacts, and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

The ammonia concentration however increased near the point where the brine was discharged
with the highest flow of wastewater (i.e., 9 mgd) that still resulted in a sinking plume (Trussell
Technologies, 2015). Table 4.3-9 below summarizes the constituents that were found to
potentially exceed the Ocean Plan water quality objectives and therefore would have a significant

impact.

TABLE 4.3-9

CONSTITUENTS THAT WOULD EXCEED THE WATER QUALITY OBJECTIVE RESULTING FROM
DISCHARGES FROM THE PROPOSED PROJECT

Constituents That Would Constituent Ocean Plan
Discharge Exceed Water Quality Concentration at the Water Quality
Scenario Dilution Ratio* Objectives Edge of the ZID (ug/L) Objective
Brine-only 1:17 PCBs 0.00012
1:68 (with19.78-mgd -
wastewater) PCBs 0.000019 0.000019 pg/L
Combined - ;
Discharge (Brine- 1:17 (with 0.25-mgd PCBs 0.000345
. wastewater)
with-wastewater)
1:22 (with 9-mgd Ammonia 626 600 pg/L
wastewater)

NOTE: Constituent concentrations that are found to exceed the Ocean Plan water quality objectives are shown in bold.
For reference, the effluent limitation for PCBs in the current NPDES Permit (R3-2014-0013) is 0.002774 pg/L at the edge of the ZID.

* The dilution ratio requirement for the current wastewater discharge under the NPDES Permit (R3-2014-0013) is 1:145.

**  PCBs were found at the level of the water quality objective under the combined discharge scenario with 19.78-mgd wastewater flow.
*** Based on the additional study conducted by MRWPCA (see Addendum in Appendix D4), which also assumed 130 open diffuser ports
as against 120 open diffuser ports assumed in the previous studies.

SOURCE: Appendix D3 and Appendix D4

The impact resulting from the exceedances under these scenarios would be minimized to a less-
than-significant level by implementing Mitigation Measure 4.3-4 (Implement Protocols to
Avoid Exceeding Water Quality Objectives at the Edge of the ZID), which would ensure
exceedances over water quality objectives are avoided.38 The mitigation measure would be
implemented following the source water and brine water quality testing during the NPDES Permit
amendment process as part of the project permitting phase. The water quality would be tested for
the entire suite of constituents and as per protocol (e.g., the intervals and the duration of
sampling) in coordination with and approval from the RWQCB.

Impact Conclusion — Ocean Plan Water Quality Constituents

The water quality impact was studied for the discharges resulting from the operation of the
MPWSP Desalination Plant: brine-only discharge primarily during the dry weather or summer
months and combined discharge when the brine would combine with treated wastewater flows
when available (higher flows during the wet weather or winter months and low flows during the

in the source water, in turn resulting in a concentration of 86 pg/L in the brine Also, see Appendix D4 for further
details

36 The water quality testing will involve a larger suite of constituents than those studied in this analysis. This
mitigation measure is developed based on the exceedances observed by analyzing the available data and can be
modified based on the water quality results.

4.3-73

CalAm Monterey Peninsula Water Supply Project
Draft EIR

April 2015



4. Environmental Setting, Impacts and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

dry weather). The impact was determined based on the Ocean Plan water quality objectives at the
edge of the ZID as the significance threshold.

The water quality analysis used the best available information and the impact conclusion was
based on detected constituents in the discharge streams and water quality data collected from
Monterey Bay under CCLEAN to represent source water entering the MPWSP Desalination
Plant. Based on the analyses, both the brine-only discharge and combined discharge (with low —
0.25-mgd — wastewater flow) were found to result in an exceedance over the water quality
objectives for PCBs defined in the Ocean Plan at the edge of the ZID. The combined discharge
with moderate wastewater flow of 9 mgd was found to result in an exceedance in PCBs and
ammonia. This would be a significant impact, which would be minimized to less-than-significant
levels through implementation of Mitigation Measure 4.3-4 (Implement Protocols to Avoid
Exceeding Water Quality Objectives at the Edge of the ZID). The mitigation would involve
incorporating design features and/or operational measures following source water and discharge
quality testing prior to operating the MPWSP Desalination Plant. Examples of the design features
and operational measures include temporary storage of brine and its batched release at higher
flow rates, treatment of the source water and/or the discharge(s), and temporary storage of brine
and its release along with the greater than 20-mgd- wastewater in the case of the combined
discharge. These operational changes or measures along with the additional analysis of the
constituents that were not detected or could not be analyzed would be incorporated as part of the
process of amendment of the MRWPCA NPDES Permit (R3-2014-0013). The proposed project
would result in a less-than-significant impact with mitigation.

Mitigation Measures

Mitigation Measure 4.3-4 applies only to the discharge from the MPWSP Desalination Plant
through the existing MRWPCA outfall.

Mitigation Measure 4.3-4: Implement Protocols to Avoid Exceeding Water Quality
Objectives at the Edge of the ZID.

As part of the amendment process for the existing MRWPCA NPDES Permit (Order No. R3-
2014-0013, NPDES Permit No. CA0048551), an extensive water quality assessment will be
required by the Regional Water Quality Control Board (RWQCB), including a waste disposal
study of the new discharge(s), which, at a minimum, assesses the impact of the water quality
and the increased discharge volume on permit compliance and on the minimum probable
initial dilution at the point of discharge. Prior to operation of the MPWSP, the discharger(s)
will be required to test the source water in accordance with protocols approved by the
RWQCB. If CalAm cannot demonstrate to the RWQCB and the MRWPCA through the
water quality assessment that the water at the edge of the zone of initial dilution (ZID) will
meet the Ocean Plan water quality objectives, then the new discharge(s) may only be released
via the existing outfall with the following design features and/or operational measures being
implemented, individually or in combination (unless the RWQCB directs that different but
equally effective measures be employed) to reduce the concentration of constituents to be in
conformance with the Ocean Plan water quality objectives and amended NPDES permit
requirements:

CalAm Monterey Peninsula Water Supply Project 4.3-74 April 2015
Draft EIR



4. Environmental Setting, Impacts, and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

Additional pre-treatment of source water to the Desalination Plant: Feasible
methods to remove polychlorinated biphenyls (PCBs) and other organic compounds
from the source water include additional filtration or use of granular activated
carbon (GAC) - a U.S. Environmental Protection Agency-approved method. GAC
acts as a very strong sorbent and can effectively remove PCBs and other organic
compounds from the source water (Luthy, 2015).

Treatment of discharge: Several alternative feasible methods exist to remove
residual compounds from the discharge to meet water quality objectives at the edge
of the ZID. These methods include the following:

o] Use of GAC (similar to that under the additional pre-treatment of source
water);

o] Advanced oxidation with ultraviolet light with concurrent addition of
hydrogen peroxide. This method is successfully used for the destruction of
a variety of environmental contaminants such as synthetic organic
compounds, volatile organic compounds, pesticides, pharmaceuticals and
personal care products, and disinfection byproducts. This process is energy
intensive, but oxidizes compounds that are difficult to adsorb with
activated carbon, and requires a relatively small footprint;

o] Biologically active filtration downstream of ozone treatment to reduce the
concentration of ammonia and residual organic matter present in the ozone
effluent and to reduce the solids loading on the membrane filtration
process. The filtration system would consist of gravity-fed filter basins
with granular media and ancillary systems such as an alkalinity addition
system for pH control, backwash water basin (also used for membrane
filtration backwash), and backwash water basin and pumps.

Temporary storage and release of brine: When sufficient quantities of treated
wastewater for discharge from the Regional Wastewater Treatment Plant to meet
Ocean Plan objectives at the edge of the ZID are not available, brine from the
Desalination Plant could be temporarily stored onsite in the 3-million-gallon brine
storage basin and discharged (pumped) in pulse flows (up to the capacity of the
existing outfall), such that the flow rate allows the discharge to achieve a dilution
level that meets Ocean Plan water quality objectives at the edge of the ZID.

4.3.3.6 Secondary Impacts of Mitigation Measure 4.3-4

Potential secondary impacts associated with implementation of Mitigation Measure 4.3-4
(Implement Protocols to Avoid Exceeding Water Quality Objectives at the Edge of the ZID)
are discussed below. Secondary impacts would be associated with the treatment methods and any
pumping facilities that may be installed as part of Mitigation Measure 4.3-4.

GAC facility to treat the source water and/or brine:

The GAC facility would consist of GAC adsorption equipment likely consisting of a series
of pressure vessels, a building and a backwash system similar to the proposed pressure
filtration pretreatment system. Based on the preliminary MPWSP Desalination Plant
design, the GAC units could be accommodated within the currently proposed building

CalAm Monterey Peninsula Water Supply Project 4.3-75 April 2015

Draft EIR



4. Environmental Setting, Impacts and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

footprint. The installation of the GAC facility would be a part of the construction activities
associated with the MPWSP Desalination Plant site within the existing footprint and would
not create new or additional impacts beyond those discussed for the construction at the site
in this EIR. The impact would be less than significant.

Treatment of the source water (as opposed to the brine) could potentially be provided by
GAC filter-adsorbers that would be similar to the proposed pressure filtration pretreatment
system. If GAC adsorption of the source water were to replace or supplement the proposed
conventional filtration process, water quality of the drinking water delivered to the
distribution system would likely improve as measured by lower concentrations of organic
compounds, total organic carbon, disinfection byproducts; fewer tastes and odors; and more
stable chlorine residuals. Other benefits might include reduced fouling potential at the RO
membranes. The impact would be less than significant.

Operation of the GAC adsorption process will generate spent GAC, which would be
considered hazardous waste. Handling and disposal of the waste generated would be
subject to federal and state hazardous waste regulations (discussed in Section 4.7, Hazards
and Hazardous Materials). For example, the federal Toxic Substances Control Act of 1976
and the Resource Conservation and Recovery Act of 1976 authorized the USEPA to
regulate the generation, transportation, treatment, storage, and disposal of hazardous waste.
The Resource Conservation and Recovery Act was amended in 1984 by the Hazardous and
Solid Waste Act, which affirmed and extended the “cradle to grave” system of regulating
hazardous wastes. Further, the California Occupational Safety and Health Act (OSHA) of
1973 would apply to handling of spent GAC material onsite. The California OSHA
addresses California employee working conditions, enables the enforcement of workplace
standards, and provides for advancements in the field of occupational health and safety.
Thus, handling, transportation, and disposal of the spent GAC material generated at the
MPWSP Desalination Plant site would be subject to, and would adhere to, the regulations
intended to protect environmental and public health and ensure safety. Therefore, the
impact would be less than significant.

Operating the GAC adsorption system would result in an increase in energy use, in
particular if there is additional pumping necessary. The system could operate using the
pressure of the brine stream, or it may require an intermediate pumping station. It is
anticipated that operation of the GAC adsorption system would thus increase the energy
use at the proposed MPWSP Desalination Plant. The impacts resulting from increased
energy use from the proposed project are discussed in Section 4.11, Greenhouse Gas
Emissions and Section 4.18, Energy Conservation, and the secondary impacts from the
operation of the GAC adsorption system are discussed below.

o Section 4.11, Greenhouse Gas Emissions, identifies the increase in greenhouse gas
emissions due to increased energy use from the proposed project as a significant
and unavoidable impact. Any increase in the energy usage beyond those discussed
would increase the severity of the significant impact. Therefore, in this case,
operating the GAC adsorption system would contribute to a significant and
unavoidable impact.

o] As described in Section 4.18, Energy Conservation, CalAm’s operational electrical
power demand for water production under the proposed project (including water
produced from the MPWSP Desalination Plant, Seaside Groundwater Basin
production wells, ASR system, and the Carmel River) is estimated to be

CalAm Monterey Peninsula Water Supply Project 4.3-76 April 2015

Draft EIR



4. Environmental Setting, Impacts, and Mitigation Measures

4.3 Surface Water Hydrology and Water Quality

approximately 48,200 megawatt-hour (MWh) per year. Therefore, the net increase
in annual electrical power demand for water production would be approximately
40,500 MWh per year. The proposed project is the result of a multi-year planning
effort that has entailed consideration of a wide range of alternatives to provide
replacement water supplies to CalAm customers. The proposed project would not
consume energy wastefully or inefficiently. The GAC adsorption system for
removing organic compounds from the source water and/or the brine would be
employed to ensure that the brine discharged to the bay would comply with the
water quality standards or regulatory requirements, which are protective of the
beneficial uses of the bay. Therefore, electricity consumed as a result of project
operations, including that from operating of the GAC system, would not be